engineering a better community

Wastewater Value Engineering Study
Harrisburg, SD

Submitted by

Banner Associates, Inc.

b iates. | | N —
s BANNER

engineering a better community




engineering a better community

““iilllll"‘, ’
QgﬁFESS;‘od,

Wastewater Value Engineering
8326 %"-‘a Study Harrisburg, SD

TANTA L 6 g
ER |V o, 5

%TH Db\ ‘E‘; o § Submitted by
' eacales®’ s‘»‘ BannerAssocia'Fes, Inc. . e
b‘,‘ \\ g\\ \ ‘ www.bannerassociates.com B"NN=R
LT - “t“ BAI 22641.00.00 engineering a better community

Dlgltally s\gned by Tanya Miller

Tanya Miller 5’-‘?35229@2"5.—1?§§°.ﬂ§‘“c°ﬁmranya

Da(e 2017.11.21 10:22:24-06'00



WASTEWATER VALUE ENGINEERING STUDY | CITY OF HARRISBURG, SD

CITY OF HARRISBURG, SOUTH DAKOTA
[...]
Pretreatment Building footprint was increased accordingly
e Office and lab space costs were increased according to recently designed similar facilities
e Process equipment costs seemed low according to pricing received from suppliers

e Electrical costs seemed very low based upon recent bid tabulations for new treatment facilities

22641.00.00 Page | IV-11 ran NINIES

engineering a better community



WASTEWATER VALUE ENGINEERING STUDY | CITY OF HARRISBURG, SD

e Concrete quantities were increased to account for thicker walls/floor slabs likely required

e Plant piping costs increased based upon recent bid tabulations for new treatment facilities

e 0.5 mile force main extension for the connection to Sioux Falls included in the cost as will be
required in 2018, before a new treatment plant could be constructed

e Inclusion of the Present Worth of Lost Multiplier Credit to account for the additional fees paid to
the City of Sioux Falls for wastewater treatment during the approximately four years while a
new plant is being constructed

e Other adjustments to contingencies and engineering

The savings identified coupled with the additional costs increases the capital construction costs for
Alternative 2.3: SEQUOX® by Aeromod, Inc., $2,392,055 above what was shown in the 2016 Wastewater

Facilities Plan Amendment.

END OF SECTION 4

BA-NNER
22641.00.00 Page | IV-12 ran NINIES

engineering a better community



APPENDIX A

SD DENR CORRESPONDENCE



DEPARTMENT of ENVIRONMENT
and NATURAL RESOURCES
PMB 2020
JOE FOSS BUILDING
523 EAST CAPITOL
PIERRE, SOUTH DAKOTA 57501-3182
www.state.sd.us/denr

REAT FACES. GREATPLACES,
November 9, 2015

Tanya Miller and Joe Munson
Banner Associates, Inc.

2307 W. 57" Street

Suite 102

Sioux Falls, SD 57108

RE: Regional Wastewater Treatment Facility for Harrisburg, Tea, and Worthing
Dear Ms. Miller and Mr. Munson:

I am writing to respond to your request for the predicted effluent limits for a Harrisburg-Tea-Worthing regional
wastewater treatment facility at two potential discharge locations. The findings at each site for the 2015-2040
effluent flows are summarized in the attached tables.

Because the regional facility would be considered a new discharger to either site, antidegradation was
considered in developing the 2015 limits. See the attached map for discharge site, water quality monitoring and
gage locations.
e Antidegradation calculations and water quality based effluent limits for Site 1, Big Sioux River east of
Harrisburg, were developed using ambient water quality monitoring data from WQM 65 (Big Sioux
River near Canton) and receiving stream flow data from USGS gage 06482020 (Big Sioux River at
North Cliff Avenue at Sioux Falls SD). Calculations using WQM 31 (Big Sioux River near Brandon)
were also considered and were comparable; WQM 65 was selected due to its proximity to Site 1.
e Antidegradation calculations and water quality based effluent limits for Site 2, Beaver Creek north of
Worthing, were developed using ambient water quality monitoring data from WQM 65 (Big Sioux
River near Canton) and receiving stream flow data from USGS gage 06482848 (Beaver Creek at Canton
SD). Because there were not enough water quality data available from Beaver Creek directly, additional
instream monitoring for limits development is recommended if this discharge location is selected.

The ammonia antidegradation and 2015 limit calculations were based on the current ammonia standards. Limits
for 2020-2040 were based on the proposed ammonia standards, which are predicted to be adopted after the
surface water quality standards 2017 triennial review. As for phosphorous and nitrate limits, a date has not been
set for those standards to be adopted, but SDDENR has started to include nutrient monitoring with permit
renewals and recommends that facilities build in the capacity for future nutrient removal.

In addition to effluent limits, sampling frequency and operator certification should be considered because they
can vary depending on the type of treatment and the discharge frequency, as well as other factors. A continuous
discharger would require more frequent sampling than a seasonal one, and a mechanical system may require
higher operator certification than a stabilization pond system depending on the processes incorporated.

Thank you for your letter. Please let me know if you have any questions, or find any more scenarios to consider.

Sincerely,
Kathleen Grigg

Engineer 11
Surface Water Quality Program

cc: SWD File for City of Harrisburg — SDG823728 SWD File for City of Tea — SD0021784
SWD File for City of Worthing — SD0021474



Harrisburg Tea Worthing Regional Wastewater Treatment Facility

L WOM 31
*Brandon

Ellis
't

Exs{ Sioux Falls _
. - Rowena

Shindler

SD .Tea _ : |

JHarrisburg

Lincoln Co.

Beayer Creek
Worthing
L]

Legend

= Big Sioux River . SDDENR Water Quality Monitoring Sites

s Beaver Creek ®  SD Cities N

Other Streams & Tributaries D SD Counties A
/\  USGS Stream Gages [0 towa

0 1 2 3 4 5 10
| — — — 1 Miles




Site 1: Big Sioux River east of Harrisburg

Predicted Effluent Flows 2015 2020 2025 2030 2035 2040
gpd 1,277,336 | 1,615,672 | 2,026,298 | 2,488,490 | 3,013,578 | 3,613,695
cfs 1.98 2.50 3.14 3.85 4.66 5.59
Predicted Effluent Limits 2015 2020 2025 2030 2035 2040
Ammonia | Daily Max 6.6 2.5 2.2 2.1 2.5 2.2
(mg/L) 30-Day Av 1.0 0.5 0.4 0.5 0.6 0.5
TSS Max 7-Day Av 45 Based on Secondary Treatment Standards.

(mg/L) 30-Day Av 30 Based on Secondary Treatment Standards.

BOD; Max 7-Day Av 45 Based on Secondary Treatment Standards.

(mg/L) 30-Day Av 30 Based on Secondary Treatment Standards.

pH Daily Max 9.0 Based on (5) classification.

(su) Daily Min 6.5 Based on (5) classification.

E. coli Daily Max 235 Effective May-September, limit based on (7) classification.
(#/100mL) | 30-day Geo Mean | 117 Effective May-September; limit based on antidegradation.
DO (mg/L) | Daily Min 5.0 Based on (5) classification.

Temp. Daily Max 32.2 Based on (5) classification.

(°C) 30-Day Av Monitor

Nitrate Daily Max Monitor

(mg/L) 30-Day Av Monitor

Total P Daily Max Monitor

(mg/L) 30-Day Av Monitor

According to SDSWQS 74:51:03:07, Big Sioux River is classified for the following beneficial uses at the proposed discharge site: (5) Warmwater
semipermanent fish life propagation waters; (7) Immersion recreation waters; (8) Limited contact recreation waters; (9) Fish and wildlife
propagation, recreation, and stock watering waters; and (10) Irrigation waters.

The Secondary Treatment Standards for municipal wastewater treatment listed in SDSWQS 74:52:06 are applicable.

Ammonia limits were calculated monthly. Presented in the table above are the most stringent monthly limits for the given year. The 2015 30-day
average is based on annual antidegradation; all other 30-day averages are based on the new proposed ammonia standards. The 2015 daily maximum
is based on the current ammonia standards; all other daily maximums are based on the new proposed ammonia standards. Note that the 2035-2040
limits are greater than those before; this is due to simplified mixing assumptions for dilution based on the effluent to receiving stream ratio. Mixing

modeling of the effluent and Big Sioux River would be incorporated in the final effluent limits development for this scenario.




Site 2: Beaver Creek North of Worthing

Predicted Effluent Flows 2015 2020 2025 2030 2035 2040
gpd 1,277,336 | 1,615,672 | 2,026,298 | 2,488,490 | 3,013,578 | 3,613,695
cfs 1.98 2.50 3.14 3.85 4.66 5.59
Predicted Effluent Limits 2015 2020 2025 2030 2035 2040
Ammonia | Daily Max 45 1.4 1.3 1.2 1.2 1.2
(mg/L) 30-Day Av 0.7 0.3 0.3 0.3 0.3 0.3
TSS Max 7-Day Av 45 Based on Secondary Treatment Standards.

(mg/L) 30-Day Av 30 Based on Secondary Treatment Standards.

BOD; Max 7-Day Av 45 Based on Secondary Treatment Standards.

(mg/L) 30-Day Av 30 Based on Secondary Treatment Standards.

pH Daily Max 9.0 Based on (6) classification.

(su) Daily Min 6.0 Based on (6) classification.

E. coli Daily Max 1178 Effective May-September, limit based on (8) classification.
(#/100mL) | 30-day Geo Mean | 392 Effective May-September; limit based on antidegradation.
DO Daily Min 5.0 Effective May-September; limit based on (6) classification.
(mg/L) Daily Min 4.0 Effective October-April; limit based on (6) classification.
Temp. Daily Max 32.2 Based on (6) classification.

(°C) 30-Day Av Monitor

Nitrate Daily Max Monitor

(mg/L) 30-Day Av Monitor

Total P Daily Max Monitor

(mg/L) 30-Day Av Monitor

According to SDSWQS 74:51:03:07, Beaver Creek is classified for the following beneficial uses at the proposed discharge site: (6) Warmwater marginal
fish life propagation waters; (8) Limited contact recreation waters; (9) Fish and wildlife propagation, recreation, and stock watering waters; and (10)
Irrigation waters.

The Secondary Treatment Standards for municipal wastewater treatment listed in SDSWQS 74:52:06 are applicable.

Ammonia limits were calculated monthly. Presented in the table above are the most stringent monthly limits for the given year. The 2015 30-day
average is based on annual antidegradation; all other 30-day averages are based on the new proposed ammonia standards. The 2015 daily maximum is based
on the current ammonia standards; all other daily maximums are based on the new proposed ammonia standards.



APPENDIX B

OPERATION AND MAINTENANCE (O&M) CosTs



Opinion of Probable Operation and Maintenance Costs ™ N
Location: Harrisburg, SD Bp‘ N N = R

Date: November 8, 2017 engineering a better community
Project: Harrisburg VE Study
BAI 22641.00
Cost per Item

Power Costs $ 0.10 per KW-hr
Labor Costs (Operator) $ 62.00 per hour
Labor Costs (Office Manager) $ 77.00 per hour

Ferric Chloride S 1.70 per gallon

Methanol S 1.50 per gallon

Polymer $ 2.00 per gallon
Sludge Loading, Land Application and Incorporation $ 6.00 per Tons (wet)
Sludge Hauling $ 1.00 perton-miles
Water $ 5.76 per 1,000 gal
Filters $ 80 perchange
Qil $ 70 per change
Belts $ 250 per change

Required Operational Information Annual Cost

Hours of Alt. 2.2: Alt. 2.3: Alt. 31| Al. 3’|‘2'
Quantity | Value Operation Alt. 2.1: SBR | Oxidation Sequox- ParFla Com|.o ete Alt. A: IFAS
LEW Ditch Aeromod Pumping to | Pumping to
e Sioux Falls | Sioux Falls
Labor
Partial Pumping Labor - 1 full-time staff 1 40 hours/week 2,080 $ 128,960
Complete Pumping Labor - 0.5 full-time staff 0.5 40 hours/week 1,040 $ 64,480
WWTF Labor - 3 full-time staff 3 40 hours/week 6,240 $ 386,880 | $ 386,880 | $ 386,880 $ 386,880
WWTF Labor - 1 Plant Superintendent 1 40 hours/week 2,080 $ 160,160 | $ 160,160 | $ 160,160 $ 160,160
Labor Total $ 547,040 | $ 547,040 | $ 547,040 | $ 128,960 | $ 64,480 | $ 547,040
Utilities
Grit Removal Mechanism 2 1.0 HP 2 24 36 $ 1,307 | $ 1,307 | $ 1,307 $ 1,307
Grit Transfer Pump 2 7.5 HP 15 24 269 $ 9,802 [ $ 9,802 [ $ 9,802 $ 9,802
Grit Classifier 2 1.0 HP 2 24 36 $ 1,307 | $ 1,307 | $ 1,307 $ 1,307
Rotary Fed Drum Screen 2 2.0 HP 4 24 72 $ 2,614 | $ 2,614 | $ 2,614 | $ 2,614 | $ 2,614 | $ 2,614
Screenings Conveyor/Compactor 2 2.0 HP 4 24 72 $ 2,614 | $ 2,614 | $ 2,614 | $ 2,614 | $ 2,614 | $ 2,614
SBR
Mixer 2 25.0 HP 50 12 448 $ 16,337
Blower 2 50.0 HP 100 12 895 $ 32,675
Sludge Wasting Pumps 1 2.0 HP 2 0.67 1 $ 36
Post Equalization (Aerated)
Blower/Mixer 198 $ 7,238
Aerobic Digester
Blower 536 $ 19,564 | $ 19,564 | $ 19,564 $ 19,564
Mixer 446 $ 16,279 | $ 16,279 | $ 16,279 $ 16,279
AeroMod-Sequox - 75% of full load 1 163.0 HP 163 24 2189 $ 79,890
Oxidation Ditch 1 119.0 HP 119 24 1598 $ 58,325
IFAS System 2 75.0 HP 150 24 2014 $ 73,518
Surface Aeration 1 166.5 HP 166.5 24 2236 $ 81,605
UV Power Consumption (hrs. of use) 5040 6.0 kW/hr. 9072 $ 907 | $ 907 | $ 907 | $ 907 | $ 907 | $ 907
Utilities Total $ 110,681 | $ 112,719 | $ 134,284 | $ 87,740 | $ 6,135 | $ 127,913
Solids Handling
Ferric Chloride for Phosphors Removal 1 4.8 gal/day 1752 $ 2,978
Belt Filter Press Electrical Usage 392 kW/month 392 13 $ 470 [ $ 470 [ $ 470 $ 470
Polymer Feed 79 gal/month 79 $ 1,89 | $ 1,896 | $ 1,896 $ 1,896
Polymer Metering Pump 1 0.5 HP 0.5 6 2 $ 82| % 82| % 82 $ 82
gal/day (10
Washwater 7275 days/month)| 873000 $ 5028 | $ 5028 | $ 5,028 $ 5,028
Flash Mixing Tanks 3 0.2 kw 0.6 6 3 $ 98] $ 98] $ 98 $ 98
Flocculation Tank 3 0.75 kw 2.25 6 10 $ 368 | $ 368 | $ 368 $ 368
Sludge Loading, Land Application and Incorporation Tons (wet) $ 7,703 | $ 7703 | $ 7,703 $ 7,703
Sludge Hauling ton-miles $ 10,270 | $ 10,270 | $ 10,270 $ 10,270
Solids Handling Total $ 28,893 | $ 25915 | $ 25915 | $ -1% -1$ 25,915
Testing
Laboratory Testing $ 12,000 | $ 12,000 | $ 12,000 | $ 1,500 | $ 1,500 | $ 12,000
Supplies/Testing Total $ 12,000 | $ 12,000 | $ 12,000 | $ 1,500 | $ 1,500 | $ 12,000
Equipment
Equipment/Pumps $ 407,622 | $ 435,376 | $ 388199 ($ 151,722 |$ 106,818 | $ 385,081
Lamp Replacement 5 $377.00 per lamp $1,885.00 $ 1,885 | $ 1,885 | $ 1,885 $ 1,885
Equipment Total S 409,507 | S 437,261 | S 390,084 | S 151,722 | S 106,818 | S 386,966
Subtotal S 1,108,122 | S 1,134,935 | $ 1,109,324 | 5 369,922 | S 178,933 | $ 1,099,834
Contingency (20%) $ 221,624 | $ 226,987 | $ 221,865 | $ 73,984 | $ 35,787 | $ 219,967
TOTAL = $ 1,329,746 | $ 1,361,922 | $ 1,331,188 | $ 443,907 | $ 214,719 | $ 1,319,800




	SECTION 1_Intro_0
	SECTION 2_0
	SECTION 3_0
	SECTION 4_0

		2017-11-21T10:22:24-0600
	Tanya Miller




